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Summary of Clinical Indicators for PMMs
1. Engagement Indicators: 60% of payment. 
The practice will be expected to ensure there is no significant deterioration in performance against the following nationally measured prescribing indicators. This should not be the main focus of the work as the majority of practices are already performing well on these indicators. 
You can track them yourselves on RAIDr if you wish but the MO team will be keeping an eye on them and flagging concerns if they occur so your time should primarily be focussed on the other two areas.
All prescribing (NIC/ASTRO-PU) Aim: Costs to be close to CCG average, aim to reduce if high or maintain if low or close to CCG average. 
NIC per ASTRO/PU is drug cost per weighted patient unit. This allows comparison between practices of different population sizes; it does not take into account demographics such as social deprivation or disease prevalence. 
Enteral Feeds (Sip) NIC/PU Aim: Costs to be close to CCG average, aim to reduce if high or maintain if low or close to CCG average. 
Enteral sip feeds are used in patients at risk of malnutrition however they are expensive and need regular review to ensure the use is still appropriate and necessary. Sip feeds are those which are given as drinks usually either a milkshake or juice style drink, they cannot be given via a feeding tube or parenterally via a ‘drip’. 
ACE inhibitor % items: the number of prescription items for ACE inhibitors as a percentage of the total number of prescription items for all drugs affecting the renin-angiotensin system excluding aliskiren
Aim: to use ACE inhibitors first line to have the % items as high as possible. 
ACE inhibitors have a larger evidence base than ARBs therefore the percentage of items for ACE inhibitors (eg. ramipril, Lisinopril and Perindopril) should be higher than the rates for ARBs (eg losartan, candesartan, Irbesartan)
Low cost lipid-modifying drugs: Number of prescription items for generic statin preparations as a percentage of the total number of prescription items for all statins, simvastatin/ezetimibe and ezetimibe. 

Aim: Prescribe statins generically in order to ensure cost effective prescribing. This figure should be as high as possible. There is no advantage in prescribing by brand. 
FATS6, the local guidance on managing high cholesterol, recommends the use of simvastatin or atorvastatin but does also give guidance about consideration of intolerance or interactions to these statins. 
Cephalosporins & quinolones % items: types of antibiotic (the number of prescription items for cephalosporins and quinolones as a percentage of the total number of prescription items for antibacterial drugs)
Aim: rationalise the use of cephalosporins and quinolones. This figure should be low and aim to reduce. 
The percentage use of these items in relation to total antibiotic use should be kept as low as clinically possible. Cephalosporins and Quinolones are ‘broad-spectrum’ antibiotics, which mean these groups of antibiotics can kill a large range of bacteria.

Whilst they are effective treatments in certain conditions, widespread use of cephalosporins and quinolones increases the risk of MRSA infections, C.difficile and antibiotic-resistant urinary tract infections.
3 days trimethoprim (ADQ/item)
Aim: uncomplicated UTIs [urinary tract infections] should be treated with a 3 day course of trimethoprim. This figure should be as low as possible to demonstrate the use of 3 day courses in simple UTIs. 
It has been found that a 3 day course has similar effectiveness in uncomplicated UTIs to longer courses but with fewer side effects. NB. Uncomplicated UTIs are those in women aged 18 to 65 who are not pregnant. 

Minocycline (ADQ/1000 patients): type of antibiotic used to treat acne
Aim: Ensure minocycline is not prescribed first line in the management of acne. Figures for this indicator should be low and reduced where possible if there is inappropriate prescribing. 
Minocycline should be prescribed with caution because it has potentially serious side effects, particularly relating to the liver, and is expensive compared to similar drugs. 
The APC has also approved the use of minocycline in rheumatology, as an off-label indication. Prescribing of all minocycline will be included regardless of indication however practices should determine if the indication is in line with recommendations. 
The percentage use of minocycline in relation to total antibiotic use should be kept as low as clinically possible. 

Hypoglycaemic drugs: the number of prescription items for metformin and sulfonylureas as a percentage of the total number of prescription items for all antidiabetic drugs.
Aim: prescribing of metformin and gliclazide as a proportion of all oral anti-diabetic agents to be as high as clinically possible.

Long-acting insulin analogues: the number of prescription items for long-acting human analogue insulins (currently detemir, glargine and degludec) as a percentage of the total number of prescription items for all long-acting and intermediate-acting insulins excluding biphasic insulins.
Aim: the figure should be low or reducing as appropriate. 

The long-acting insulin’s should be reserved for use in type 1 diabetes or in type 2 diabetics who meet the recommendations for their use as suggested by NICE; need assistance with injecting, recurrent ‘hypos’, unable to use other insulin injection devices or who need an intensive regimen (e.g. oral agents and twice daily insulin injections) to control their diabetes. 
Use of first line NSAIDs: Ibuprofen & naproxen % items: ‘Non-steroidal Inflammatory Drugs’ help to relieve pain and inflammation 

Aim: first line NSAIDs in the NoT formulary are Ibuprofen or Naproxen, the % of these of all NSAIDs should be high or increased in relation to all other NSAID prescribing. 
The percentage of NSAID items prescribed as naproxen or ibuprofen should be as high as clinically possible, and the use of diclofenac discouraged.

Prescribers are advised to review the use of diclofenac due to the increased risk of cardiovascular events compared with ibuprofen or naproxen. This is particularly important in patients taking NSAIDs regularly. 

Percentage Generic Items. Aim: 85% or more of prescribing should be generic. The North of Tyne Area Prescribing Committee has issued guidance on medicines that are not suitable for generic prescribing and this is available on the North of Tyne APC website www.northoftyneapc.nhs.uk.
Formulary compliance Aim: formulary compliance The North of Tyne formulary outlines the range of medicines that have been considered to be the most cost-effective treatment choices for patients. Prescribers should use products from this formulary wherever possible.
2. Quality & CCG Indicators: 20% of payment 
Based on the delivery of at least 8 out of the following 12 indicators.  2 of the 8 indicators picked must be from the indicators where the practice has been identified as a red outlier.
Appropriate use of Antibacterials (Items/STAR-PU): ‘antibiotics’ used to treat bacterial infections 

Aim: ensure antibacterials are only prescribed when appropriate. Practices with higher rates of prescribing should look for reasons why this might be the case. 
Antibacterials should only be used when there is clinical evidence of a bacterial infection and prescribers should reinforce to patients that viral infections, such as coughs and colds, cannot be effectively treated with antibiotics. 

Morphine % as 1st line of strong opioid prescribing: strong opioid painkillers
Aim: Morphine prescribed as the first-line strong opioid painkiller for both oral (tablets) and injectable form. This is following recommendations from the local palliative care service. The % of morphine should be high, and practices should ensure use of other strong opioids is kept as low as clinically possible.
This indicator is measured as the total number of items prescribed as morphine of all ‘strong’ opioids prescribed in the practice, excluding buprenorphine and methadone preparations prescribed for the management of opioid dependence. 

Newer oral anticoagulants (dabigatran/rivaroxaban/apixaban) initiated in primary care: 100% of patients on these agents to have had a documented risk/benefit discussion relating to the choice of agent with a healthcare professional. Achievement will be determined by practice declaration with evidence available to locality directors if requested.
Aim: this indicator cannot be measured as a numerical target. It is designed to demonstrate safe decision making processes in the practice. 

A Guidance document is available on the North of Tyne APC website (www.northoftyneapc.nhs.uk), which includes additional information to consider before prescribing these agents. Prescribers should ensure a record of the conversation is documented in the patient’s records. 
Hypnotics & Anxiolytics (ADQ/STAR-PU): Includes benzodiazepine and newer ‘z-drugs’ to help relieve anxiety and insomnia 

Aim: reduce the amount of hypnotics prescribed. Practices should aim to keep this figure low and where possible reduce. 
Hypnotic prescribing is measured using ADQ (average daily quantity) which takes into account the dose and frequency of the drug prescribed per patient unit. 

All patients with a diagnosis of dementia who are also in receipt of a prescription for an antipsychotic have had their treatment reviewed by a clinician at least quarterly. Achievement will be determined by practice declaration with evidence available to locality directors if requested. 
Aim: this indicator is designed to demonstrate safe decision making processes in the practice. 

The harms and limited benefits of using antipsychotic drugs for treating dementia in people who exhibit challenging behaviours are well recognised. There is an increased risk of stroke associated with such use. Because of this NICE advises against the use of any antipsychotics for non-cognitive symptoms or challenging behaviour of dementia unless the person is severely distressed or there is an immediate risk of harm to them or others. People who have dementia and are on antipsychotics should be reviewed, with the purpose of understanding why antipsychotics have been prescribed. In consultation with the person, their family and carers, and clinical specialist colleagues such as those in psychiatry, the prescriber should establish: whether the continued use of antipsychotics is appropriate; whether it is safe to begin the process of discontinuing their use; and what access to alternative interventions is available.
Systems will need to be in place within the practice to ensure appropriate clinical review happens at least quarterly.
Laxatives (ADQ/STAR-PU): to relieve constipation 

Aim: to reduce the amount of laxatives prescribed. 

Laxatives should only be used in adults for the short-term treatment of constipation when dietary and lifestyle measures have proven unsuccessful, take medicines that cause constipation or if there is an immediate clinical need. Guidance, from NICE, is available for the prescribing of laxatives in children and young people with constipation.

Ezetimibe % items: used to lower cholesterol (the number of prescription items for ezetimibe and ezetimibe/simvastatin combinations as a percentage of total prescription items for all statins and ezetimibe, including simvastatin/ezetimibe combination products)
Aim: ensure the prescribing of ezetimibe is only as recommended by NICE and in the FATS6 guideline. Prescribing should be maintained or reduced to the lowest possible level. 
A limited role for ezetimibe is recognised but high levels of prescribing should be looked at.

Ezetimibe prescribing will be measured as items, as a percentage of all lipid lowering drugs prescribed in the practice, it also includes combination products.

Antidepressants- First choice % items: the number of prescription items for ‘1st choice’ generic SSRIs (citalopram, fluoxetine and sertraline) as a percentage of the total number of prescription items for selected ‘other antidepressants’. 

Aim: Antidepressants should be prescribed as per the NICE guidance, relating specifically to the choice of antidepressant. Higher percentage rates of the first line choices is the desired prescribing choice. 
This indicator is measured as a percentage of the items prescribed generically for ‘1st choice antidepressants’ as a  % of the total number of prescription items for antidepressants.

As per the NICE guidance these are sertraline, fluoxetine and citalopram. 
Self-monitoring of blood glucose – No national prescribing indicator currently available. Target: 50% of all blood glucose monitoring strips prescribed during qtr 3 14/15 are low cost options (<£9.99 per 50 strips as identified in the North of Tyne Blood Glucose monitoring document – Jan 2014). 
Aim: 50% of all blood glucose testing strips prescribed should be from the list of those costing £9.99 per pot of 50. The preferred first line choices for the majority of patients are Glucolab and Element although the indicator will accept use of other products as long as they are also <£9.99/50 strips.
The North of Tyne Guidelines on Blood Glucose Monitoring have been updated, and are available on the website (Guidelines and Statements | North Of Tyne Area Prescribing Committee).The blood glucose testing meters and strips referred to in this guidance are recommended for use in Newcastle, Northumberland and North Tyneside and meet the needs of the majority of patients. The list is neither exhaustive nor exclusive but it is intended to promote the use of lower cost strips which meet the required standards wherever possible without any adverse effect on patient care.

Phosphodiesterase type- 5 inhibitors: for erectile dysfunction (the number of prescription items for sildenafil as a percentage of total prescription items for all phosphodiesterase type- 5 inhibitors products)
Aim: Use Sildenafil, prescribed generically, as the first line choice in managing erectile dysfunction. The aim is therefore  to have this as a high figure. 
The North of Tyne Formulary  now considers sildenafil as the sole “first – line agent” and have re-categorised tadalafil as an “alternative” in order to support the potential cost benefits to CCGs.
Co-amoxiclav % items: type of antibiotic (the number of prescription items for co-amoxiclav as a percentage of the total number of prescription items for antibacterial drugs)  

Aim: rationalise the use of co-amoxiclav. This figure should be low and aim to reduce. 
The percentage use of co-amoxiclav in relation to total antibiotic use should be kept as low as clinically possible. 

Co-amoxiclav is also a ‘broad-spectrum’ antibiotic, which means it can kill a large range of bacteria. The use of co-amoxiclav is restricted as it has been shown to increase the risk of C.difficile and jaundice compared with other antibiotics.  

% first line drugs for urinary incontinence as defined in the North of Tyne APC formulary at 1/4/14
Aim: improve compliance to first line agents and reduce costs in this area as a result. 
The APC reviewed the recommendations for urinary incontinence following the publication of the NICE CG171 (Urinary incontinence in women) and concluded the first line agents should be oxybutinin Immediate release tablets and tolterodine immediate release tablets. Both primary and secondary care clinicians are being asked to adhere to these recommendations.
3. Cost Saving Initiatives: 20% of payment 
Based on delivery of identified cost saving initiatives – “green” savings and “do not prescribe” list.  
2013/14 Green savings to be completed by end June 2014 are as follows: 

	Switch
	12 month CCG Saving

	From 
	To 
	

	Azithromycin 250mg capsules  
	Azithromycin 250mg tablets
	£94,364.02

	Tamsulosin 400mcg MR tablets 
	Tamsulosin 400mcg MR capsules
	£3,462.84

	Venlafaxine 75mg MR capsules
	Venlafaxine 75mg MR Tablets
	£31,662.79

	Venlafaxine 150mg MR capsules 
	Venlafaxine 150mg MR Tablets
	£52,178.50

	Nitrofurantoin 50mg tablets 
	Nitrofurantoin 50mg capsules
	£76,028.54

	Mesalazine/Asacol 400mg MR tablets 
	Octasa 400mg MR tablets
	£55,166.67

	Total potential savings (based on 100% success rate)
	£312,863.36


2014/15 Green savings to be completed by end March 2015 are as follows:
Compound/Strong compound vitamin B: Strong Compound Vitamin B has been removed from the North of Tyne Formulary apart from 10 days use in refeeding syndrome in line with NICE Clinical Guideline. Prescribing will be undertaken by secondary care and there should be no requirement for ongoing supply in primary care.
Doublebase Gel to ZeroDouble Gel: ZeroDouble Gel is the ‘zero’ range equivalent to Doublebase Gel. 
Olanzapine oral lyophilisate to olanzapine orodispersible. Therapeutic and formulation equivalents but by prescribing as olanzapine orodispersible there is a significant cost saving. 
Macrogol/Movicol to Laxido (or CosmoCol): Laxido endorsed by the formulary as the preferred marcogol product based on cost.
Tolterodine M/R to immediate release


Oxybutinin – 2.5mg and 5mg immediate release preps only
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